
 

A R R O  N O .  1 0 7 8 4 . 1 7   4 6 |  P a g e  
F I N A L  –  J U L Y  2 4 ,  2 0 2 0  

 

 

 

 

 

 

  

 

APPENDIX 5 

Western Lehigh Sewage Partners Sewer Capacity 
Assurance & Rehabilitation Program Approach 

Outline(2009)



  

 

 
Borough of Alburtis Sewer Authority 
Upper Macungie Township Authority 
Lowhill Township 
 
 
 

Sewer Capacity Assurance & 
Rehabilitation Program   
Program Approach Outline 
 
 

Western Lehigh Sewerage 
Partnership 
 
 
 
October 2009 

 

 

 
 

 
Report Prepared By: 

Malcolm Pirnie, Inc. 

640 Freedom Business Center 
King of Prussia, PA  19406 
610-768-5813 

 
 

 

0247-505 
P:\0247 - LCA\505 - WLSP 
SCARP\SCARP\Program 

Approach Outline\LCA 
[...]
capacity of 67 mgd rather than 93 mgd.  The M&E textbook does not present recommendations 

specifically for ISTs, only for final settling tanks following trickling filters.  The 10 States Standards 

recommendation is an SOR of 1,200 gpd/sf at peak hourly flow but that higher SORs may be 

used “if such rates are shown to have no adverse impact on subsequent treatment units.”   

Because the ISTs achieve similar removal efficiencies at 47.46 mgd as the primary clarifiers, the 

hydraulic design capacity of the intermediate settling tanks will be based on the same SOR as 

the primary clarifiers, i.e., 1,200 gpd/sf. 

At a 1,200 gpd/sf maximum month SOR, the resulting hydraulic design capacity of the ISTs is 54 

mgd.  A hydraulic design capacity of 54 mgd is further justified by the exceptional performance of 

the KIWWTP during maximum flow days that exceeded 54 mgd, as presented in Table 4-3. 

5.8 Rock Media Trickling Filters 

The four (4) RMTFs have a total surface area of 5.3 acres (230,868 square feet) and a 10-foot-

depth of rock media. The RMTFs were originally designed for BOD removal before the PMTFs 

were constructed in the late 1970s. The rock media trickling filters currently provide NH3 removal 

via the nitrification process prior to final settling.  

As shown in Table 4-4, during the maximum monthly average flow of 47.46 mgd, the IST effluent 

NH3 concentration was 5.6 mg/l.  Therefore, the PMTF removed 63% of the influent ammonia.  

As a result, the RMTFs only need to remove a nominal amount of NH3 to enable the KIWWTP to 

comply with its NH3-N effluent limitations.  As shown in Table 4-4, the effluent NH3 concentration 

during the 47.46 mgd maximum monthly average flow was 1.5 mg/l, i.e., substantially below the 

monthly average effluent limit of 5 mg/l. 

The 10 States Standards does not present sizing criteria for nitrifying rock media trickling filters, 

nor does the PADEP Domestic Wastewater Facilities Manual or the M&E Wastewater 



 
KIWWTP 
Hydraulic Design Capacity Evaluation 
October 2019 

 

 

25 

Engineering textbook.  However, the United States Environmental Protection Agency (EPA) 

Process Design Manual for Nitrogen Control indicates that a 9-foot-deep bed of rock media in a 

separate stage trickling filter for nitrification can be expected to remove 2.4 pounds per day of 

NH3 per 1,000 cubic feet of rock media.   

The total volume of rock media in the 5.3-acre RMTF is 2,308,680 cubic feet.  Based on an NH3 

removal rate of 2.4 pounds per day per 1,000 cubic feet; the RMTF has the capacity to remove 

5,540 pounds per day of NH3.  

From a hydraulic design capacity perspective, the RMTF needs to achieve the required effluent 

limits every month of the year, including the month with the highest average flow.  However, as 

previously described in Section 3.0, the influent NH3 loading is not significantly different during 

extreme wet-weather events than during dry periods.  Therefore, the KIWWTP performed 

essentially the same from an NH3 removal perspective during the unprecedented wet period in 

2018 and 2019 as it did during the years of 2015, 2016 and 2017, which had normal amounts of 

precipitation.   

The EPA Process Design Manual for Nitrogen Control does not provide design guidelines for 

hydraulic loading rates to rock media trickling filters.  However, logically, the hydraulic loading 

rates to rock media trickling filters should not be significantly different than the hydraulic loading 

rate to plastic media trickling filters.  Therefore, to establish a conservative hydraulic design 

capacity for the RMTF, the very low end of the recommended range of hydraulic loading rates for 

plastic media trickling filters will be used, i.e., 245 gpd/sf. Based on a hydraulic loading rate of 

245 gpd/sf, the corresponding hydraulic design capacity of the RMTF is 56 mgd. 

A hydraulic design capacity of 56 mgd is further justified by the exceptional performance of the 

KIWWTP during maximum flow days that exceeded 56 mgd, as presented in Table 4-3. 

5.9 Final Clarifiers 

Final clarifiers following trickling filters are sized based on SORs.  The PADEP Domestic 

Wastewater Facilities Manual and the 10 States Standards both indicate that the SOR should not 

exceed 1,200 gpd/sf based on peak hourly flow. They do not present average flow SORs.  The 

M&E Wastewater Engineering textbook indicates that the recommended average and peak flow 

SOR is a function of clarifier depth.  At a typical depth of 10 feet, the recommended average and 

peak flow SORs are 500 gpd/sf and 1,030 gpd/sf, respectively. 



 
KIWWTP 
Hydraulic Design Capacity Evaluation 
October 2019 

 

 

26 

There are 10 final clarifiers of varying diameters and depths. Final clarifiers 1 through 4 are 70 

feet in diameter, and 8.5 feet deep. Final clarifiers 5 and 6 are 100 feet in diameter and 9.5 feet 

deep. Final clarifiers 7 and 8 are 110 feet in diameter and 11 feet deep. Final clarifiers 9 and 10 

are 138 feet in diameter and 11 feet deep. The total combined surface area of the final settling 

tanks is 80,020 ft2. 

At the PADEP and 10 States Standard peak flow SOR of 1,200 gpd/sf, the peak flow capacity of 

the ten (10) final clarifiers is 96 mgd.  At the M&E textbook recommended average flow SOR of 

500 gpd/sf, the average flow capacity of the final clarifiers is 40 mgd. However, during the 

maximum monthly average flow of 47.46 mgd, the SOR was 593 gpd/sf, which resulted final 

clarifier BOD and TSS removal efficiencies of 86% and 78%, respectively, which produced 

effluent BOD and TSS concentrations substantially below the effluent limitations for BOD and 

TSS. 

Because the KIWWTP achieve all effluent limits by a substantial margin at a SOR of 593 gpd/sf, 

it is reasonable to assume that compliance would be achieved at an SOR 15% greater than 593 

gpd/sf.  Therefore, to establish the hydraulic design capacity of the final clarifiers, a SOR of 680 

gpd/sf will be utilized. Based on a SOR of 680 gpd/sf, the hydraulic design capacity of the final 

clarifiers is 54 mgd. 

A hydraulic design capacity of 54 mgd is further justified by the exceptional performance of the 

KIWWTP during maximum flow days that exceeded 54 mgd as presented in Table 4-3. For 

example, during the maximum daily flow of 57.49 mgd in September 2018, the effluent CBOD 

and TSS concentrations were 5 mg/l and 6 mg/l, respectively.  During the maximum daily flow of 

62.36 mgd in December 2018, the effluent CBOD and TSS concentrations were 8 mg/l and 11 

mg/l, respectively, and during the maximum daily flow of 64.3 mgd in July 2019, the effluent CBOD 

and TSS concentrations were 6 mg/l and 5 mg/l, respectively. Therefore, a hydraulic design 

capacity of 54 mgd is conservative. 

5.10 Chlorine Contact Tank 

Chlorine contact tanks are sized to achieve certain specific HDTs at average and peak flows.  The 

PADEP Domestic Wastewater Facilities Manual requires a minimum contact period of 15 minutes 

at peak hourly flow and 30 minutes at the maximum monthly average flow. The 10 States 

Standards recommendation is a minimum contact period of 15 minutes at the design peak hourly 

flow and does not require a minimum contact time at average or maximum monthly average flow. 

The M&E Wastewater Engineering textbook does not recommend minimum contact periods but 



 
KIWWTP 
Hydraulic Design Capacity Evaluation 
October 2019 

 

 

27 

rather identifies Crt values (Crt is the product of dose and contact time) to achieve various log 

reductions of bacteria. 

There is one chlorine contact tank, 194 feet by 83 feet, and 11 feet deep, resulting in a volume of 

1,324,900 gallons. Based on this volume and the PADEP contact time of 30 minutes at maximum 

monthly average flow, the maximum monthly average flow capacity of the chlorine contact tank 

is 63.6 mgd.  Because the maximum monthly average flow capacity is the hydraulic design 

capacity, the hydraulic design capacity of the chlorine contact tank is 63.6 mgd. 

5.11 Effluent Pumping System 

During infrequent periods when the Lehigh River reaches flood levels, treated and disinfected 

effluent from the KIWWTP must be pumped to the Lehigh River.   

The effluent pumping system consists of a total of five (5) pumps each rated for a capacity of 

13,890 gpm at 26 feet TDH.  The design firm capacity of the effluent pumping system (i.e. with 

one pump out of service) is 86 mgd.   

Therefore, because the effluent pumping system can consistently and reliably pump treated and 

disinfected effluent at a rate of 86 mgd, the hydraulic design capacity of the effluent pumping 

system is 86 mgd. 

  



 
KIWWTP 
Hydraulic Design Capacity Evaluation 
October 2019 

 

 

28 

5.12 Solids Handling Processes 

The KIWWTP’s solids handling processes consist of the following: 

1. Gravity thickeners to thicken IST and final clarifier sludge prior to anaerobic digestion 

(primary sludge is not gravity thickened prior to anaerobic digestion). 

2. Anaerobic digesters to reduce the mass of solids to be disposed and to produce 

digester gas for beneficial reuse. 

3. Belt filter presses to dewater the anaerobically digested sludge prior to disposal. 

Each of these solids handling processes are sized based on sludge flows and loads, which are 

generated by the removal of BOD and TSS from the influent wastewater.   

As previously shown in Table 3-12, the increase in annual average flow in 2018 and 2019 did not 

result in an increase in sludge production compared to the preceding years with normal 

precipitation.  This is expected, because sludge is generated by the removal of BOD and TSS 

from the wastewater, and the BOD and TSS loads in 2018 and 2019 were not significantly different 

than the BOD and TSS loads in the preceding years with normal precipitation. 

As a result, hydraulic design capacity is not relevant to the solids handling unit processes. 

5.13 Hydraulic Design Capacity Summary 

A summary of the hydraulic design capacity of the individual unit processes is presented in Table 

5-1 on the following page. 

Because the overall hydraulic design capacity of the KIWWTP is dictated by the unit processes 

with the lowest hydraulic design capacity, it is the primary clarifiers, intermediate settling tanks 

and final clarifiers that limit the overall design capacity of the KIWWTP to 54 mgd.   

 

  



 
KIWWTP 
Hydraulic Design Capacity Evaluation 
October 2019 

 

 

29 

Table 5-1:  Hydraulic Design Capacity Summary 

UNIT PROCESS HYDRAULIC DESIGN 
CAPACITY 

Influent Screening 100 mgd 

Main and Auxiliary Pumping Station 85 mgd 

Aerated Grit Removal 96.8 mgd 

Primary Clarifiers 54 mgd 

Intermediate Pumping Station 86 mgd 

Plastic Media Trickling Filters 58 mgd 

Intermediate Settling Tanks 54 mgd 

Rock Media Trickling Filters 56 mgd 

Final Clarifiers 54 mgd 

Chlorine Contact Tank 63.6 mgd 

Effluent Pumping System 86 mgd 

Solids Handling Unit Processes n/a (1) 

(1) As further described in Section 5.12, hydraulic design capacity is not applicable to the solids handling unit 
processes. 

6.0 CONCLUSION AND RECOMMENDATION 

The overall conclusion is that the KIWWTP’s actual hydraulic design capacity is 54 mgd rather 

than 40 mgd as shown in the Part II permit referenced in Section 1.0.   

Therefore, it is recommended that the incorrect 40 mgd hydraulic design capacity presented in 

the Part II permit be corrected to 54 mgd. 

This recommendation has no bearing on the KIWWTP’s permitted annual average flow of 40 mgd, 

which should remain 40 mgd. 



 

A R R O  N O .  1 0 7 8 4 . 1 7    1 5 7 |  P a g e  
F I N A L  -  J U L Y  2 4 ,  2 0 2 0  

 

 

 

 

 

 

  

 

APPENDIX 7 

Individual Municipality Flow Projections 
 



 

A R R O  N O .  1 0 7 8 4 . 1 7    1 5 8 |  P a g e  
F I N A L  -  J U L Y  2 4 ,  2 0 2 0  

 

 

 

 

  

 

 

 

 
 

 City of Allentown 

 Signatory Flow Projections 



INTERIM ACT 537 PLAN – FUTURE DEVELOPMENT FLOWS
Municipality Name

TOTALS 523 5,710 1,195,681
GPD/EDU: 238 Residential 0 0 0

Comm./Ind. 523 5,710 1,195,681

Development Name Address (OPTIONAL) Tax Parcel ID 
(OPTIONAL)

Zoning 
(OPTIONAL) Type of Development (OPTIONAL) Acres 

(OPTIONAL) EDUs
Specifics

R= Residential;
NR= Non-Residential

Projected 
Development 

Year

Projected 
2020-2027 
Flow (gpd)

347-361 Gordon Street Apartments 347-361 Gordon Street Conversion from industrial use to apartments 40 R 9,520
1384 S. 5TH STREET 10.8 94 NR 22,372

Atty. General's Office 2305 28TH ST SW Building Addition 8 NR 1,904
1215 S. 4TH ST Redevelopment: new bldg & update parking 0.7494 7 NR 1,554

Trout Creek Cottages 1101 S. 6TH ST. Pocket Neighborhood Development 5.3 52 R 12,376
The Landmark 90 S NINTH ST 33 story bldg-retail, office, residential 0.119 175 NR 41,650
801 N. Meadow Street 801 N. MEADOW ST. Recycling Processing Center 2.5 33 NR 7,854

1330 S 4TH ST Retail 1 9 NR 2,142
Allentown Terminals Corporation 1114-1366 N QUEBEC ST Storage tanks and warehousing 13.35 75 NR 17,850
Townes at the Jordan 948 N FRONT ST Townhomes (Condominium) 2.72 18 R 4,284
Airport Rd. Shopping Center 1245 1353 AIRPORT RD Retail Center (Expansion) 3.00 26 NR 6,188

639 E. ALLEN STREET Install 7,000 sf garage & 6 parking spaces 3.0581 20 NR 4,760
265 LEHIGH ST Multi-dwelling unit bldg containing 80 units 11.1559 80 R 19,040

1018 W. Walnut St. 1018 W  WALNUT ST R-H Semi-detached Dwellings 0.35 6 R 1,428
Fearless Fire Company 14 46 EAST JUNIATA ST R-ML Parking Lot/Single Family 1.23 4 R 952
Common Ridge Estates N FILBERT/E HAMILTON STS Twins & Apartments (Condominium) 16.52 140 R 33,320
Townes at Trexler Square II 116 S 8TH ST R-H Townhomes 0.79 18 R 4,284
Former K-Mart 1502 S 4th Street 640634937415 B-4 0.2906 50 NR 11,900

American Pkwy & N. Irving St 1620 AIRPORT RD 640881312529 I-2 7.66 43 10,234

N. Ellsworth St 720 N ELLSWORTH ST 640766631519 I-2 3.47 24 5,712

Seftel Site 2843 MITCHELL AVE 549584493485 I-2 6.77 41 9,758

American Pkwy & N. Dauphin St
1019 AMERICAN PKWY, 1024 N 
BRADFORD ST, 500 AMERICAN 
PKWY

640758158799, 
640758248221, 
640759755865

B/LI 23.34 154 36,652

LSI (former Agere Site) 555 UNION BLVD 640757990536 I-2 35.77 142 33,796
Boulevard Drive-In 540 UNION BLVD 640767821628 B/LI 12.55 7 1,666

State Hospital 1900 E ALLEN ST, 1600 HANOVER 
AVE

641746460329, 
641726847797 I-G 192.91 400 95,200

Lehigh Landing 51 N FRONT ST 640752151002 B-5 1.48 28 6,664
UGI Tank 202 W UNION ST 640740488709 I-2 3.45 18 4,284

Montex
1112 S 6TH ST, 1102 S 6TH ST, 
1101 S 6TH ST, 1120 S 6TH ST, 
1102 S 5TH ST

640636108387, 
640636115157, 
640636415274, 
640635292480, 
640636625261

R-M 4.52 65 15,470

South 5th St 1406 S 5TH ST 640634564687 I-2 5.30 65 15,470
S Glenwood St. 1811 S GLENWOOD ST 549567205959 B-4 9.86 47 11,186

South St Elmo St. 1834 W FAIRVIEW ST, 1940 W 
FAIRVIEW ST

549646946043, 
549646507548 P 6.99 42 9,996

Lehigh Parkway East 1649 LEHIGH PKWY E 549675056761 R-H 3.02 201 47,838
Davis Site - Sumner Ave 183 SUMNER AVE 640726737584 B/LI 4.32 24 5,712
Paxus Townhouses 1312 S 8TH ST 640624371202 R-M 0.43 7 1,666
Phoenix 333 W COURT ST 640731269543 B/LI 3.41 237 56,406
1902 Lehigh St. 1902 LEHIGH ST 549680433515 B-3 4.95 18 4,284
9th St and Walnut St. 901 W WALNUT ST 640609052579 B-2 1.02 89 21,182

City of Allentown



713 N. 13th St 713 N 13TH ST 549762389361 B/LI 0.50 47 11,186
513 N. 16th St 513 N 16TH ST 549751026319 R-MH 0.96 6 1,428

N Ivey St 929 N IVY ST, 901 N IVY ST, 901 N 
IVY ST REAR, 21 JORDAN DR

640736880126, 
640736869299, 
640736994963, 
640737932179

I-3 7.91 25 5,950

N Bradford St 650 N BRADFORD ST 640765184835 I-2 7.03 22 5,236
Constitution Dr. 223 E WYOMING ST REAR 640687288387 R-LC 23.90 57 13,566
Hospital Development (Unallocated) - - - 300 71,400
NIZ Tax Zone Place Holder (Unallocated) - - - 1500 357,000

1430 OXFORD DR 549537940329 R-H 1.58 50 11,900
3001 EVANS ST 549583798848 R-L 1.53 11 2,618